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FIG 1 = ENGINE
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A: BFP 302
B: BFP 303
C: BFP 304
D: BFP 302 4PS
| T E S B W 2 W JEQ, ¢ 1 il ~ K ES
y
No |Part’ No Part’ Name BJC Description Remarks
1 3525 0001 100 [ oY ENGINE 1 GMITLN-203A
1 3525 0002 100 | oYV ENGINE 1 GMII1LE-204A VA
1 3524-0003 100 | =YY ENGINE 1 | GMI31LN-205
1 3515 0002 000 | =YY ENGINE 1 GS120-2GCL-Y2-F9A4
1 13529 0001 000 'y ¥y ENGINE 1 {4 | }1 GH100-GCL-Y2-CHI
177777735297°0002 000 Y ENGINE i 065 T )5 S
2 3524 0007 000 | > R—Z BASE 1 1
3 Al14 0108 060 | R) b BOLT 4 4 1 M8x60
3 A110 0108 040 | R)V k BOLT 4 M8 x 40
3 _Al114 0108 045 | AW N BOLT bl |4 | iM8x45
4 03500140 8I8 T PW WASHER L I I A I D 3 Y
5 H301 0108 001 | SF+w b NUT 4 |4 {4 |4 | M8
6 3515 0005 000 | oY TS—1) PULLEY 1|1
6 3525 0053 000 | S—1 PULLEY 1
6] 3525 0006 000 | S—V - ] PULLEY 1o I T B T S D
7 381070101 000 | W KA Ry NR= STOPPER VAR AR
8 H114 0108 016 |tEALZB BOLT 2 {2 |2 |2 |M8Bx16
9 0852 1300 030 | V)V b V-BELT 1 J1 |1 |1 |SB30
10 3515 0008 000 | XL — h PLATE 2
10 ] 3525 0054 000 | SL—N ] PLATE | 2 R R
11 351870107000 | Xy RV 8= LEVER 71T 1T TE350103 -
12 3513 0102 000 { v bV 7L ¥ — WIRE 1 {1 /1 |1 |¥G013184
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FIG 2 NXuFYy— BATTERY (EZrvxxzrov)
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No {(Part’ No Part’ Name Qty Description Remarks

I 3524 0301 000 [N”wF U — ' [BATTERY 1 BX4A-3B(FB4L-B)

2 3524 0301 100 | FU—F=5X47 |IPIPE 1

3 3524 0302 001 | 7L —h iPLATE 1

4 3524 0303 000 | A iRUBBER 1
5. A140 0600 616 i F =AM K . {BOLT. ...l . Lo \MBX16. .

6 3524703057001 | S Fy “BRACKET i

7 A110 0108 020 | K b iBOLT 1 48 % 20

8 0350 0140 818 |PW .WASHER 2 8x18x1.6

9 H301 0108 001 |SFw b iNUT 2 48

10 . |.3415 0055 000 ;U— k& AWIRE B S | 1=350

11 3522702387000 | F THW B i BOLT 2 HEX 25

12 A360 0100 802 |SW |S-WASHER 2

13 0350 0140 818 |PW {WASHER 2 8x18x1.6

752ty IWIRE 1
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FIG 3 JV—L&NYER)y FRAME&HANDLE

A: BFP 302
B: BFP 303
C: BFP 304
D: BFP 302 4PS
= i W m B P mQ, . 4 & ST {1 E3
y
No [Part’ No Part’ Name ATBJCID Description Remarks
1 3525 1001 002 A FRAME 1 1 1 1 BRESENVEFLUETA
2 A030 0108 035 | R) b BOLT 2 {2 |2 {2 |M8x35 rBFP302N0.7610941 ~
3 A301 0108 003 | F v b NUT 2 12 |2 |2 |M8 3/ F-BFP303N0.7620511 ~
4 3525 10561 000 | 7S 4w b BRACKET 1 1111 1 H-BFP304#] 54§ ~
4 3524 1051 0 Ty BRACKET . R S O 0 T I T +~BFP302~No.7610940
5 FITA 01107025 | E LKA BOLT L S B (15 LBFP303~No.7620510
6 3515 1101 000 [ N> KN HANDLE 1 1
6 3515 1151 000 | N> R HANDLE 1 1
7 3513 1125 000 | =1V GRIP 2 |2 12 |2 |HK-25
8 | HII4 0108020 |¥AZB_ | BOLT | 4 2 |4 |2 |wexz0 |
9 AIT0" 0108 020 | 7RV K BOL'T 2T M X 20 T e
10 0350 0140 818 | PW WASHER 4 [4 14 [4 |8x18x1.8
11 H301 0108 001 SFv b NUT 2 12 12 |2 |M8
12 3524 1181 000 | N> R)pAIN— COVER 1|11 1 |1
13 H242 0106 016 | F~_EAHLZXB | SCREW 12 |2 {2 |2 [Mex16
11 J6T174062°000 | "R T L RUBBER 21T 2 B
15 A252 0160 025 MNSZ2aXY SCREW 2 12 |2 |2 | M6x25
16 3525 1201 000 |7 x> ¥ FENDER 1 1 11 |1
17 A242 0106 016 | FRaxy SCREW 5 |5 |5 [5 |M6x16
18 | 0350 0140 618 |PW WASHER 5 |5 |5 |5 |6x18x1.6
19 H30070108 001 | SFY R NUT 5T TR TN
20 3508 1057 000 | AddL GROMMET 141 |1 |1 [P-1
21 3513 1205 000 | 7 x> ¥—¥H=x SUPPORT 1 41 |1 |1
22 H114 0108 016 |+ L ZXB BOLT 1 {1 {1 |1 |[M8x16
23 3515 1208 000 | HA—~ ] SUPPORT . L 0 S T 0 S S SO
24 HiT4 0108 020 L XB BOLT 717717717 THEX20
25 3515 1213 000 | HR—p SUPPORT 1 (1 11 41
26 H104 0106 016 [t AL XB BOLT 2 12 12 {2 | M6Xx16
¥P302 -3 - 92712704



rroppolo
Textfeld
A: BFP 302
B: BFP 303
C: BFP 304
D: BFP 302 4PS



FIG 4

Tyvarv

MISSION

E E apk oo % EI’J g ﬂ-‘ g—! —‘T fms 3;—
No |Part' No Part' Name Q' ty Description Remarks
1 7953 000A 000 S v>arASSY MISSION 1 25
2 3515 2008 000 | 7 BRACKET 2
3 3515 2009 000 |UARNEB U-BOLT 2
4 0350 0141 022 PW WASHER 4 10x22x1.6

L5 1. A301 0110 001 |y b, NUT . SRS NI, SRR K10
6 A301°0110°003 | F v K NUT 4 H10 38
7 All4 0110 070 AL b BOLT 1 H10x 70
8 0350 0141 022 |PW WASHER 2 10x22x1.6
9 K301 0110 Q01 S+ vk NUT 1 K10

...... 10 3515 2012 010 | Z—V PULLEY B 100 SO TSR RS
11 F104 0106 016 | A XA BOLT 1 H6'X 18
12 0350 0160 628 |PW WASHER 1 6x28x3.0
13 0571 0005 025 | — KEY 1 ExX5x25
14 3515 2016 000 | DA ¥ —01%r BRACKET 1
V16 1 F114 0108 016 | LZA . . IBOLT 2 JM8XI6 e,
16 351572025 001 [ =W FRX KRR STOPPER 1
17 A110 0108 020 |R)N b BOLT 1 M8 x 20
18 0350 0140 818 | PW WASHER 3 8x18x1.6
19 K301 0108 001 S+whk NUT 2 H8

220 3515 3201 000 [Fx Pl )% ALEVER o ) S et kg e eeen e ene e | e
21 069370012 460 { /U v GR1P 1 g 12H
22 0350 0161 630 [P W WASHER 1 16x30x3.2
23 0520 0132 030 ([WUEY P IN split 1 3.2x30
24 3515 3211 000 | F x>V IF7—L ARM . 1

225 0550 0005 025 | ZT7U T HE JBIN spring ] Lol $5%x25
26 32053105 000 | 27U SPRING 1 #33
27 3205 3107 000 |A Y)Y WASHER 1
28 0350 0151 222 {PW WASHER 1 12x22%x2.3
29 0520 0125 020 [ YEY P IN split 1 2.5%20

300 3525 3217 000 | HA KIS |, PLATE . L O NN
31 A242°0106°016 | F <RI XS SCREW 2 M6 X 16
32 K300 0106 001 S+wvh NUT 2 M6
33 0350 0140 618 PW WASHER 4 6x18x1.6
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FIG 5 7u—5&7>Y> CLAWLER&ROLLER

a8 oo : B & & B e 34 vl ~ i =
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No |(Part’ No : Part’ Name Qty Description Remarks
1 3515 2033 000 ; 7o—<o— CLAWLER 2 160x32x60 IA :
2 3515 2034 000 i X 7oy v b SPROCXET 2
3 0562 1110 055 (S 7¥THY P IN clevis 2 @ 10x 55
4 0350 0141 022 | PW WASHER 2 10x22x1.6
..5....]..0820 0125 0286 1o )E2 JPIN split . 2 2.5%x25 .
6 3513721017000 1 5FUYASSY ROLLER ASSY 4
7 3513 2102 000 |5V > ROLLER 4
8 0750 0062 040 [ ~7VYV Y BEARING 8 6204
9 3513 2106 000 | AAIW>—I SEAL 4 MUD 25x47x15 -
...... 10...1.0350 0151 026 iPW . WASHER ... A | 10x26x2.3
11 K110 0110 020 { F&R) b BOLT 4 H10x 20
12 3513 2107 000 (A7 S5 T7% CAP 4 SC4T X TS
13 3513 2201 000 |27 KUYV ASSY IDLER ASSY 2
14 3513 2202 000 |27 KoV IDLER 2
15 0750 0062 050 1 S7 V7 o, BEARING 8208 e
16 3516 23037000 A AN =N SEAL 2 MUD 30x55x 15
17 0350 0161 030 ;P W WASHER 2 10x30x3.2
18 K110 0110 020 | F#&R)NW b BOLT 2 M10x 20
19 3524 2205 000 (| XV S5 T% CAP 2 SCH2 X T8
20 3525 2207 000 {37 KoYy ASHAFT RO RSO NOSOOR
21 3524722147000 [ NYRILK BOLT 2 HI6X120
22 A300 0116 001 ;4w b NUT 2 M16
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FIG 6 L)XX— LEVER

A: BFP 302
B: BFP 303 .
B E o Ao & 3 4. ] ~F K] =
y
No |Part’ No Part’ Name A B Description Remarks
1 3515 3002 000 [L)S— R a7 [ LEVER 2 12
2 3515 3006 010 | w4 ¥— WIRE . 2 2 ¥G023205-01
3 0350 0130 613 [ PW WASHER 2 2 6x13x1.0
4 0520 0120 015 [ TJYE» PIN split 2 2 2.0x15
5. | 35153100010 | #59FFy—%L)N— |LEVER | T 0 O A R
6 0350 01417022 | PW WASHER |1 1 10x22X%1.6
7 0520 0125 025 | JYEY * P IN split 1 1 2.5%x25
8 3513 3125 000 | A ¥— WIRE 2 WG043185
8 3514 3104 000 (A ¥— WIRE 2 WG033195
9 | 35133109 000 |HS5— | COLLAR I R R
IO URSIAINT000 T AT IS SPRING 1 1 16T
11 0350 0141 022 [ PW WASHER 2 2 10x22x1.6
12 0520 0125 020 | 7YY PIN split 2 2 2.6x20
13 3509 3216 000 | 2TV SPRING 1 1 #81 gryaygl¥
14 3205 2005 000 | 27UV ] SPRING 4 1|11 . #38 eV A
15 51331277000\ XATUTYT SPRING 1"T1 #157 7 U-¥g[¥
16 3205 2004 000 | X TYVY SPRING 1 1 #50 7 Vv-3RYy
17 3513 3121 000 | Fv¥av7—1) PULLEY 1 1 FyMTE
18 3513 3131 000 | SIS RFvINVEK CLAMP 2 2 10072858000
. I 3513 3181 000 | LooN— LEVER . b e e
20 IH137IET000 | O IEFKWE BOLT 7 8-047
21 0350 0140 618 | PW WASHER 1 6x18x1.6
22 H300 0106 001 S+v bk NUT 1 M6
23 3205 2004 000 | X TV SPRING 2 2 #50
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FIG 7 =%414 WAGON

B & B & W wm B M 1 i [ 3
No |Part’' No Part’' Name Q' ty Description Remarks
1 3525 4001 000 | =917V —L WAGON 1
2 3525 4014 000 | =41 XA %)l SUPPORT 2 H BFP302Na.7610941 ~
5 Al14 0110 055 | sR)V b BOLT 2 M10x 55 | BFP303Na.7620511 ~
6 0350 0141 022 | PW WASHER 2 10x22x1.6 | BFP304H] E- 48~
7 A351 0110 002 | UJw b NUT 2 M10 =
T TERZAA0IT 000 T EF Y X F T ‘SUPPORT J S
3 3513 4021 000 e PIN 2 |
4 0830 0100 180 [QU VY O-RING 4 P-18 | BFP302~ No.7610940
5 Al114 0112 080 | 7R)V b BOLT 2 M12x 80 | BFP303~N0.7620510
6 0350 0151 222 |\ PW_ WASHER | .. 2 12x22%2.3 !
7 H30T 01127001 " SF YK NUT A CfMryTTTTTTTTTTTTTTT H
8 H114 0108 020 |+ AHLXB BOLT 4 M8 x 20
9 3525 4101 000 | A a7l —A FRAME 1
10 3513 4111 000 AN BOLT 2
11| 3513 4112 000 | 27Uy | SPRING. 2 069 |
12 352574201000 | A KT U =14 FRAME /2 N
13 3513 4111 000 | 7 7KW h BOLT 4
14 3513 4112 000. | RTSU VY SPRING 4 #169
15 3525 4301 000 [ >u k7P DOOR 1
16 Hi14 0108 016 |#xz2B | BOLT | . 4 Mex16 1
I TE524743317000 T AN COVER - 5
18 A242 0106 016 | F~RaxY SCREW 4 M6 x 16
19 0350 0130 613 | PW WASHER 4 6x13x1.0
20 H300 0106 001 SIv b NUT 4 M6
21 | 3525 5002 000 |4 — WIRE 1. 4 | WGos3237 (]
27 05620108 018 [ES7FYEY P TN ¢levis #6x16
23 0350 0130 613 | PW WASHER 1 6x13x1.0
24 0520 0120 015 | VUEY P IN split 1 2.0x15
25 3513 6005 011 |y Zh+/ LOCK 1
.26 | H174 0108 016 | ¥ AHhZXC ] BOLT o] 2 M8X 18 ]
27 3617732277000 | ATYT T SPRING 1 #3
28 3514 6006 000 L IN— LEVER 1 £E52100210052
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FIG 8 A%vhBUCKET
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B & & R MR B~ i &
N o Part’ No Part’ Name Qty Description Remarks
1 356254801 000 AL AA BUCKET 1
2 35244031 000 =T RXRAN SUPPORT 2
3 356134021000 | = PIN 2
4 08300100180 oy O—-RING 4 P-18
5 Al114 0112080 Fov b BOLT 2 M12X80
6 035001561 222 PW WASHER 2 12X22X2.3
7 MH301 0112001 SF+wv b NUT 2 M12
8 111140108020 ZTAHAB BOLT 4 M8 X 20
9 3526 4421 000 | #H8— COVER 1
10 A2420106 016 FRaAxY SCREW 4 M6X 16
11 03500130613 PwW WASHER 4 6xX13X%1.0
12 H3000106 001 S+vh NUT 4 M6
/
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